[image: image1.jpg]


5


RDMOTO CZECH REPUBLIC



info@rdmoto.cz



www.rdmoto.cz


B6S
BMW S1000RR HP4 
	ID.
	Description
	Cat.N
	Qt

	1
	Steel bracket
	673
	1

	2
	Alu. adapter- shorter
	342
	1

	3
	Bolt M10x60
	973
	2

	4
	Alu spacer 7,2mm
	1107
	2

	6
	3M Tape
	3M
	1

	7
	Bolt M10x40
	854
	1

	9
	Bolt M6x25
	877
	3

	10
	Bolt M4x16
	876
	2


	ID.
	Description
	Cat.N
	Qt

	 1
	Steel bracket
	672
	1

	2
	Alu. adapter-longer
	343
	1

	3
	Bolt M10x65
	943
	3

	4
	Washer M10
	804
	2

	5
	Alu spacers 6,7mm
	1105
	2

	6
	3M Tape
	3M
	1

	9
	Bolt M6x25
	877
	3

	10
	Bolt M4x16
	876
	2


Kit for left side:
 


Kit pro pravu stranu:





Assembly left side:

Take off fairing from the bike.

1. Dismantle original bolt from frame.
2. Insert alu. spacers ID.5 into the frame place steel holder ID.1.
3. For tighten use bolts M10x65 ID.3 and washers ID.4.

4. U can stick 3M tape on the frame.

5. Put fairing back the bike.
6. Bolt ID.3 insert into the alu. special adapter ID.2.
7. This kit is mounting on the steel adapter.
8. Bolts M6x25 ID.9 is for mounting slider, place alu. cover into the slider use bolts M4x16 ID.10.
Assembly right side:
Take off fairing from the bike.

1. Dismantle original bolt from frame.

2. Insert alu. spacers ID.4 into the frame, place steel holder ID.1.
3. For tighten use bolts M10x60 ID.3.

4. U can stick 3M tape on the frame.

5. Put fairing back the bike.
6. Bolt ID.7 insert into the alu. special adapter ID.2.
7. This kit is mounting on the steel adapter.
8. Bolts M6x25 ID.9 is for mounting slider, place alu. cover into the slider use bolts M4x16 ID.10.
We recommend that you use glue to all threads- medium strength.
[image: image2.jpg]


[image: image3.jpg]


[image: image4.jpg]



[image: image5.jpg]



[image: image6.png]



1

